S

State Water Resources Controi Board

Linda S. Adams : Office of Chief Counsel Arnold Schwarzenegger
Secretary for 1001 IStreet 22" Floor, Sacramento, California 95814 Governor
Environmental Protection ' P.O. Box 100, Sacramento, California 95812-0100

(916) 341-5161 ¢ FAX (916) 341-5199 + htip://www.waterboards.ca.gov

February 2, 2009

SENT VIA EMAIL & CERTIFIED MAIL

James R. Wheaton, Esq. Mr. Bill Jennings, Executive Director
Adam Lazar, Esq. ' California Sportfishing
Environmental Law Foundation : Protection Alliance

1736 Franklin Street, Ninth Floor . 3536 Rainier Avenue -

Oakland, CA 94612 A Stockton, CA 95204
wheaton@envirolaw.org : deltakeep@aol.com

alazar@envirolaw.org

Dear Messrs. Wheaton, Laz'ar,‘an.d Jennings:

PETITION OF ENVIRONMENTAL LAW FOUNDATION (WASTE DISCHARGE
REQUIREMENTS ORDER NO. R5-2007-0036 [NPDES NO. CA0079154] AND TIME
SCHEDULE ORDER NO. R5-2007-0037 FOR CITY OF TRACY) AND CALIFORNIA
SPORTFISHING PROTECTION ALLIANCE (WASTE DISCHARGE REQUIREMENTS

~ ORDER NO. R5-2007-0036 [NPDES NO. CA0079154] AND TIME SCHEDULE ORDER
NO. R5-2007-0037 FOR CITY OF TRACY), CENTRAL VALLEY WATER BOARD:
BOARD MEETING. NOTIFICATION
SWRCBI/OCGC FILE A-1846(a) AND A-1846(b)

Enclosed is a copy of the proposed order in the above-entitled matter. The State Water
Resources Control Board (State Water Board) will consider this order at its. meeting that will be
held on Tuesday, March 17, 2009 commencing at 10:00 a.m. in the Coastal Hearing Room
Second Floor of the Cal/EPA Building, 1001 | Street Sacramento California.

You will separately receive an agenda for this meeting.

At the meeting, interested persons will be allowed to comment orally on the draft order, subject
to the following time limits. The petitioner, Environmental Law Foundation and California
Sportfishing Protection Alliance, discharger, City of Tracy, and the Central Valley Regional
Water Quality Control Board will each be allowed five minutes for oral comment, with additional
time for questions by the State Water Board members. Other interested persons will be allotted
a lesser amount of time to address the State Water Board. At the meeting, the State Water
Board may adopt the draft order as written or with revisions, it may deC|de not to adopt the
order, or it may continue consideration until a later meeting.

All comments shall be based solely upon evidence contained in the record or upon legal

- argument. Supplemental evidence will not be permitted except under the limited circumstances
described in California Code of Regulations, title 23, section 2050.6. Written comments on the
draft order and any other materials to be presented at the meeting, including power point and
other visual displays, must be received by 12:00 noon, March 4, 2009. Please indicate in the

California Environmental Protection Agency

zﬁ Recycled Paper



James R. Wheaton, Esq. S -2 ‘ ‘ February 2, 2009

- Adam Lazar, Esq.

Mr. Bill Jennings, Executive Director

subject line, comments to A-1846(a) and A- 1846(b)—March 17, 2009 Board Meetmg Those
comments must be addressed to:

Ms. Jeanine Townsend
Clerk to the Board

. State Water Resources Control Board

1001 | Street, 24™ Floor [95814]

P 0O Baxy 100
i, oOX Tuu

-Sacramento, CA 95812-0100

(tel) 916-341-5600

(fax) 916-341-5620 : :
(email) commentletters@waterboards.ca.gov

If there are any quesﬁons or comments, please contact Steven H Blum, Senior Staff Counsel,
in the Office of Chlef Counsel, at (916) 341-5177 or email sblum@waterboards ca.gov.

' S|ncerel

T

Michael A.M. Lauffer
Chief Counsel

Enclosure

.cc.  Allwienclosure and wio ip list

Deputy Director of Public Works

Debra E. Corbett, Esq. " City of Tracy
[via email & certified mail] - ‘ 3900 Holly Drive
City Attorney Tracy, CA 95304

333 Civic Center Plaza o ' "~ steve.bayley@ci.tracy.ca.us
" Tracy, CA 95376

attorney@ci.tracy.ca.us

Law Office of Andrew Packard

Melissa A. Thorme, Esq. , ' 319 Pleasant Street
[via email & certified mail] Petaluma, CA 94952
Downey Brand LLP o Andrew@packardlawoffices.com

621 Capitol Mall, 18th Floor
Sacramento, CA 95814

mthorme@downeybrand.com - Law Office of Mike Jackson
' ' ' P.O. Box 207

(Continued next page) = 429 West Main Street

Quincy, CA 95971
mjatty@sbcglobal.net

California Environmental Profection Agency

ﬁ Recycled Paper

-Mr. Steven:G. Bayley [via email & certlfled mall]

Andrew Packard, Esq. [via emall & certlfled mail]

Mike Jackson, Esq. [Via email & certified mail]



| James R. Wheaton, Esq. -3-
Adam Lazar, Esq. ‘
Mr. Bill Jennings, Executive Director

¢c:  Mr. Ken Greenberg, Chief [via email only]
Clean Water Act Compliance (NPDES)
U.S. EPA, Region 9 -
75 Hawthorne Street
San Francisco, CA 94105
greenberg.ken@epa.gov

Central Valley Reglonal Water Quality
Control Board

11020 Sun Center Drive, Suite 200

Rancho Cordova, CA 95670-6114

pcreedon@waterboards.ca.gov

Mr. James D. Marshall [via email only]
Associate Water Resources Control
- Engineer
Central Valley Regional Water Quality
Control Board
11020 Sun Center Drive, Suite 200
Rancho Cordova, CA 95670-6114
-jmarshall@waterboards.ca.qgov

Lori T. Okun, Esq. [via email only]
Office of Chlef Counsel

State Water Resources Control Board
1001 1 Street, 22™ Floor [95814]

P.0O. Box 100

Sacramento, CA,95812-O1 00
lokun@waterboards.ca.gov

Mr. Doug Eberhardt, Chief [V|a email only]
Permits Office
U.S. EPA, Region 9

© 75 Hawthorne Street .
San Francisco, CA 94105
eberhardt.doug@epa.gov

February 2, 2009

Mr. Lonnie Wass [via email only]

- Assistant Executive Officer

Central Valley Regional Water Quality
Control Board, Fresno Office
1685 E Street

Fresno, CA 93706-2020

lwass@waterboards.ca.gov

I\v/!r James Der’r: Nia amiail

rati
Anl8l 'Iu “i11ECn Vil .l

"~ Assistant Executlve Officer

Central Valley Regional Water Quality
Control Board, Redding Office

415 Knollcrest Drive

Redding, CA 96002

ipedri@waterboards.ca.gov

Patrick Pulupa, Esq. [via email only] -
Office of Chief Counsel

State Water Resources Control Board
1001 | Street, 22™ Floor [95814]
P.O..Box100 °

Sacramento, CA 95812-0100
ppulupa@waterboards.ca.gov

Interested Persons

~ Lyris List

Inter-Office Service List [via email only] |

California Environmental Protection Agency

ﬁ;Recycled Paper



D R A F T | ' o February 2, 20.09A

STATE OF CALIFORNIA
STATE WATER RESOURCES CONTROL BOARD

ORDER WQ 2009-

In the Matter of the Petition of

ENVIRONMENTAL LAW FOUNDATION
' AND
CALIFORNIA SPORTFISHING PROTECTION ALLIANCE

For Review of Waste Discharge Requir rements Order No. R5-2007-0136 and T e Schedule
Order No. R5-2007-0037 [NPDES No. CAG079154] for the City of Tracy Wastewater Tré’tr‘neht

Plant, San Joaquin County
Issued by the }
California Regional Water Quality Control Board,
Central Valley Region ‘

SWRCB/OCC FILE A-1846(a) and A-1846(h)

BY THE BOARD: _

In this order, the State Water Resources Control Board (State Water Board)
remands a National Pollutant Discharge Elimination System'(NPDES) permit (Permit) to the
Central Valley Régional Water Quality Control Board (Central Valley Water Board) for revisions.

California Sportfishing Protection Alliance (‘CALSPA)1 has raised a series of objections to the
| Permit issued by the Central Valley Water Board for the wastewater treatment plant owned and
operated by the City of Tracy (City). The contentlons addressed in this order deal with Permit
provisions related to final effluent limitations for electrical conductlwty (EC) and bis(2-

ethylhexyl)phthalate dilution and the application of mixing zones, chronic ammonia toxicity, and
chronic toxicity. ’

' Environmental Law Foundation also filed a petition challenging this permit. It bases its challenge upon the
contention that the Central Valley Water Board failed to comply with State Water Board Resolution 68-16, Statement
of Policy for Maintaining High Quality of Waters in the State of California. The State Water Board has initiated a
review of the application of this policy. (See Notice of Staff Workshop — Periodic Review of The “Statement of Policy
With Respect To Maintaining High Quality Of Waters In California” (Anti-Degradation Policy) State Water Resources
Control Board Resolution 68-16, November 17, 2008.) These issues will not be covered by this order, and are
hereby dismissed. (See, post, fn. 2.)

2 To the extent petitioners raised issues that are not discussed in this order, such issues are hereby dismissed as
not substantial or appropriate for review by the State Water Board. (See People v. Barry (1987) 194 Cal.App.3d 158,
175-177, Johnson v. State Water Resources Control Board (2004) 123 Cal.App.4th 1107, Cal. Code Regs., tit. 23, §
2052, subd (a)(1).) This order does not address any groundwater issues raised by CALSPA, as those issues are
governed by a separate permit that is not at issue in this petition.



D R A F T , | , F_ebruary 2, 2009

Based on the record before the Central Valley Water Board and our technical
review, we conclude that the Permit should be remanded to the Central Valley Water Board for-

reconsideration and revisions consistent with this order.

l. BACKGROUND

The Permit involves discharges into Old River, which is part of the Lower _
Sacramento-San Joaquin River Delta. The hydrology and water quality of this area are
extremely complicated, and the Water Boards protect water quality in this area through
individual waste discharge requirements, .water quality control plans, and water rights decisions.
‘Many of the issues addressed in the Permit are the subject of protracted and ongoing
adjudications, litigation, studies, and planning processes. The flow in Old River is-also subject
to mechanical modifications that are applied at different places on the river and in different times

of the year, which complicate the flow regime.

A. The Treatment Piant

The City owns and operates the Tracy Wastewater Treatment Plant (Plant),
which currently provides secondary level wastewater treatment before it dlscharges to Old River
" (Discharge Point 001). Old River is a part of the lower Sacramento-San Joaquin River Delta,
and is a water of the United States Most of the waste treated by the Plant is domestic
wastewater from the City's wastewater collectlon system. The Plant also accepts mdustrlal
wastewater the bulk of which is food -processing wastewater from a local cheese manufacturer
Leprino Food Company (Leprino). Leprino manufactures cheese year-round, and the process
results in highly-saline wastewater. Leprino discharges its waste througn a segregated
industrial wastewater pipeline into the Plant. Before it is discharged to the Plant, the effluent is

treated for solids and other constituents, but remains high in salts.

The Plant was_origtnatly constructed in 1930 and has undergone three major
expansions. The last expansion was completed in 1987, expanding the treatment capacity from
5.5 million gallons per day (mgd) to 9.0 mgd design average dry weather flow (ADWF). The
City is currently upgrading the Plant to improve treatment and 'to'expand capacity to 16 mgd
through a four-phaee expansion; the City plans to complete the final phase by the end of 2016.
The Phase 1-upgrade includes: 1) the addition of nitrification/de=nitrification and tertiary filtration

systems; and 2) an increase in capacity to an ADWF of 10.8 mgd. The expected completion -



DRAFT  rebruay 2, 2000

date of the Phase 1 upgrade was August 1, 2008. Only Phase 1 of the proposed expansmn WI||
be completed during the flve -year term of the Permit.

- The Plant is composed of a main treatment facility and an industrial facility. The
main treatrnent facility consists of raw influent bar screening, primary sedimentation,
bio-filtration, 'ce_nventional activated sludge, and secondary sedimentation. Secondary effluent
is disinfected by chlorination and is de-chlorinated prior to discharge. Biosolids are thickened by
dissolved air fletation, anaerobically digested, and dewatered in unlined sand drying beds. The
dried biosolids are nauled off-site for land application or 'disposal ina landfill. The industrial
facility consists of four uniined industriai ponds (Ponds 1, 3, 4, and 5) of approximately 52 acres.
In addition, Leprino leases two lined aerated Iagoo‘ns and one 8-acre unlined oxidation pond
: (Pend 2) from the City for preliminary treatment of its industrial food processing wastewater.
Leprino discharges to the Plant under an industrial pretreatment permit issued by the City.
Leprino employees operate and maintain the industrial wastewater pipeline and leased
pretreatment units.” Leprino’s industrial pretreatment program permit allows for a discharge of
up to 850,000 gallons per day ofvindustrial food-prbcessing wastewater. The wastewater from
Lebrino Foé_ds has an average EC of 3,113 pmhos/cm.

The industrial ponds were originally constructed to provide storage of peak
industrial wastewater flows during the summer canning season to prevent overloading of tne
- main treatment facility. Since canneries no longer ‘operate in the Tracy area, the industrial
ponds are currently used to stdre food processing wastewater from Leprino, water from
constructlon dewatering, and wastewater from the main treatment facmty (e.g. digester
supernatant pump seal water, b01Ier cooling water etc.).

Leprino’s effluent first enters the leased aerated lagoons and Pond 2, the
oxidation pond, and then eontinues to Pond 1, Pond 5, Pond 4 and finally to Pond 3. Effluent
from Pond 3 then discharges into the primary sedimentation basins and clarifiers at the main

treatment facility, where it mixes with the domestic wastewater.

B. Development of the Draft Permit

The Central Valley Water Board staff first circulated a tentative permit to
interested peréons on December 8, 2005. Due to significant comments, the Central Valley
' Water Board redrafted and reissued the tentative permit on May 26, 2006. A public hearing was

held on August 4, 2008, with salinity issues being the major topic of testimony and discussion.



»D RA -F T‘ o February 2, 2009

The Central Valley Water Board continued the hearing pending a better assessment of the
impacts of the discharge on Delta salinity'and development of alternative means of regulating
sallnlty The Central Valley Water Board sought an analysis of the |mpact that the City's
discharge had on the overall salt loading to Old River.. Staff orgamzed a stakeholder group that
included representatives from the City, Mountain House Communlty Services District, South
Delta Water Agency, CALSPA, and the Department of Water Reeourc_es (DWR). The
stakeholder group was asked to develop appropriate scenarios for running DWR’s Delta
Simulation Model Il (DSM2), in order to evaluate the salinity impacts of the City’s discharge on
the overaii saiinity of Old River. The Centrai Valley Water Board found that the impact of the

City's discharge is relatively minor, eompared to the total salt load in the river.?

| The Central Valley Water Board issued a tevised tentative permit for public
comment on March 6, 2007, and a second public hearing was held on May 4, 2007. The |
Central Valley Water Board provided responses for all comments it received on both the
May 2006 and March 2007 tentative permits. | ‘

The Central Valley Water Board adopted the Permit and Time Schedule Order
(TSO) No R5- 2007-0037 on May 4 2007

C. Applicable Plans, Policies, and Regulations

The beneficial uses of Old River include municipal and domestic supply (MUN),
agncultural supply and stock watering (AGR), industrial process water supply (PROC), industrial
service supply (IND), water contact recreation (REC-1), other non-contact water recreation
(REC-2), warm freshwater aquatic habitat (WARM), cold freshwater aquatic habitat (COLD),
~ warm and cold fish migration habitat (MIGR), warm spawnlng habitat (SPAWN) wildlife habitat
(WILD), and navngat|on (NAV)

There are several water quahty control plans and policies appllcable to the
dlscharge mcludmg the Water Quality Control Plan for the Sacramento and San Joaquin River